

TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.



| |
|---|
| Customer Sold To: HES NZ Ltd 3 HEB PLACE TAKANINI, AUCKLAND. 2105. NZ |
|---|

| | | | |
|------------------|------------|------------------------|----------------------------|
| Order: | 4537 | Test Standard: | Enterprise Standard EN1677 |
| Invoice: | 25514 | Certificate No: | SLR20141 |
| Material: | | Works Ref No: | 19/1189#-3 |
| Date: | 15/10/2019 | Batch : | 19-1 |
| Brand | SLR | Buyer Order No: | 190409HESNZ |

| Item | Quantity (pcs) | Test Quantity (pcs) | Working Load Limit (ton) / WLL | Standard Breakage Force (ton) / BF | Fact Breakage Force (ton) / BF |
|--------------------------------------|----------------|---------------------|--------------------------------|------------------------------------|--------------------------------|
| SLR-1001 CONNECTING LINK 6-10 | 150 | 3 | 1.4T | 5.6T | 5.74T, 5.62T, 5.7T |
| SLR-1004 CLEVIS SLING HOOK 6-10 | 40 | 1 | 1.4T | 5.6T | 5.64T |
| SLR-1006 CLEVIS SELFLOCK HOOK 6-10 | 40 | 1 | 1.4T | 5.6T | 5.68T |
| SLR-1011 MASTER LINK WITH FLAT 76-10 | 20 | 1 | 2.3T | 9.2T | 9.26T |
| SLR-1012 MASTER LINK ASSEMBLY 6-10 | 12 | 1 | 3T | 12T | 12.13T |
| SLR-1012 MASTER LINK ASSEMBLY 8-10 | 12 | 1 | 5.3T | 21.2T | 21.4T |
| SLR-1014 WELDED MASTER LINK 10-10 | 10 | 1 | 4T | 16T | 16.17T |
| | | | | | |
| | | | | | |
| | | | | | |

| |
|---|
| <p>Test Conclusion</p> <p style="text-align: center; font-size: 24px; font-weight: bold;">Qualified</p> |
|---|